For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 1 of 22

1477836P190 GT-205 (1997)

Deck Ass'y

R Al \
;«,/;mmﬂ / S— W »,,Wl /
,

3 \Jv
...a..knw

. _N.,r.i,..-,,.--!_:.,.fi. m w-i...f.,._N., o __u /o ) V.n_

AR 2/ Ve
s b ; \ /

;w \x / vn_ _&W B féaiu\. anw m‘\w“

do o \ \\ wnu s

o s P

R A S M Mm._nma;_m

(/ .__

x.\ e ..M s B \
% -
~ =ni V...., \amm\ , ‘
;7
-/ \
L /
b, 7
T
\ g \
4
Mmﬂuw,f
\\ m g
\ \ T «
e/ /
7’ ™ Vla\
N, @l
O e, AT L
w e 15 /
LI S ‘m.zz %
ak.z,.,,ww_mu..m

e

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

14772836P190 GT-205 (1997) Page 2 of 22
Deck Ass'y
Ref#  Part Number Qty S/P/F  Description
1 711-0310 1 S  Clevis Pin
2 714-0101 1 S  Hairpin Clip
3 715-0108 1 /P Spring Pin 1/4" x 1" Lg.
4  715-0246 1 S  Spring Pin 3/16" x 1-1/4" Lg.
5 750-0288 1 S  Spacer .82"1.D.
6  731-0335 1 Deck Roller
7  750-0212 1 S  Spacer.75"1.D.
8 736-0188 1 /P FI-Wash. .76" I.D. x 1.5" O D.
9 12650 1 Height Adjuster
10  738-0295 1 Roller Shaft
11  710-0698 1 /P Hex Bolt 1/4-28 x 1.5" Lg. (Gr. 5)
12 712-0138 1 S  Hex Nut 1/4-28 Thd.
13  736-0329 1 S L-Wash. 1/4" I.D.
14  732-0594A 1 S  Ext Spring 7.33" Lg.
15  783-0139 1 S  Idler Brkt.
16  710-0459 1 S HexBolt 3/8-24 x 1.5" Lg.
17  756-0627 1 S Idler Pulley
18 712-0241 1 /P Hex Nut 3/8-24 Thd.
19 736-0105 1 /P Bell-Wash. 3/8" I.D.
20 736-0331 1 /P Bell-Wash. .39"1.D. x 1.13" O.D.
21  738-0347 1 S  Shld. Spacer .625" I.D.
22  754-0291A 1 S "V"-Belt
23  756-0519 1 /P Deck Pulley
24  756-0604 1 Upper Deck Pulley
25 736-0158 1 S L-Wash. 5/8" I.D.
26 712-0318 1 /P Hex Jam Nut 5/8-18 Thd.
27  710-0599 1 /P Hex Wash. Hd. Scr. 1/4-20 x .5" Lg.
28  736-0270 1 /P Bell-Wash. 1/4" I.D.
29  711-0747 1 S  Belt Guard Pin
30 754-0364 1 S "V"-Belt
31 712-0287 1 S  Hex Nut 1/4-20 Thd.
32 783-0131 1 Belt Guard - L.H.
33 783-0130 1 Belt Guard - R.H.
38 712-0123 1 /P Hex Nut 5/16-24 Thd.
49  710-0378 1 /P Hex Bolt 5/16-18 x 2.5" Lg.
50 712-0267 1 S/F Hex Nut 5/16-18 Thd.
51 736-0119 1 S/IF L-Wash. 5/16" I.D.
52  710-0152 1 S HexBolt 3/8-24 x 1" Lg.
53 710-0451 1 /P Carr. Bolt 5/16-18 x .75" Lg.
54 12649 1 Chute Guard
55 17264 1 S Diagonal Brace
56  738-0392 1 Connecting Rod
57 17347 1 S  Stabilizer Link
58 714-0149B 1 S  Hairpin Clip
59  750-0932A 1 S  Spacer 1.75" Lg. Code: N Notates a new part
(not previously existing)
60 714-0145 1 S  Hairpin Clip
61 683-0063 1 Deck Hanger Brkt. - L.H.
62 683-0062 1 Deck Hanger Brkt. - R.H.
63  736-0192 1 S  Fl-Wash. 1/2" 1.D. x .93" O.D.
64  683-0060 1 S Deck Ass'y.
65  736-0217 L-Wash. 3/8" I.D. - H.D.

WWW.Mymowerparts.con



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

14772836P190 GT-205 (1997) Page 3 of 22
Deck Ass'y
Ref#  Part Number Qty S/P/F  Description
66  710-0877 1 S HexBolt 3/8-24 x .88" Lg. (Gr. 5)
67  710-1088 1 Hex Bolt 5/16-18 x 1" Lg.
68  710-0672 1 /P Hex Bolt 5/16-24 x 1-1/4" Lg. (Gr. 5)
69  14249A 1 Spindle Reinforcement Plate
70 618-0119 1 S  Spindle Ass'y. (L.H.)
71  618-0118 1 S  Spindle Ass'y. (R.H. & Center)
72  742-0171B 1 S Blade
73 748-0300 1 Blade Adapter
?74  710-0888 1 /P Hex Bolt 5/16-24 x 1" Lg.

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 4 of 22

1477836P190 GT-205 (1997)

Hitch Plate, Belts, Pulleys And Transaxle

B @

[

.
m w_l.nmnuu ..Ww
oy "
i, ™y w“
L_e N
;mw E_ e

L.

o~ | o
o o W . nnh o
] = ,}J\ \ .\ WA
PEDE- A
N Ve B iy

A YV T g .f}m wy
o & oI I ! m
, | RS e

rﬁu!w» —

/
£
.23
B
[GICHUACEECHORET 2
H
t
[
i
e a1
FiF
L
-
»
ir
I3
i
H
["
]
i

Ay,

§ _..I
A - g A a..a..ﬂ,i IJJ,VLT.{ o, —
\ j AN % / ™ :m_ m | e ;mw w "
_ j s . £ TRy ,.%m el S -
- % [/ ‘ , N A Ly % e re .Vmﬂfa arg P

4 7~
¥ LA 1 J— \

o
™
-
I4
-
K s}
L)
e N

A \ﬁ

_Gnu [ e=C, Wy .
s {Uu 4Mw" \ \&
w V
O g

Lo

_mw
¥

Topaey Betdl
\\W&@@‘m

I
e

;mvtm»nw.mzztiﬂ \ Wﬁmm n@u@mm TW
mw;\,mwnn F Awwﬂm,\
.

w;wfw N

m uﬂ 3t
RO e

/ , Mo Rn
; mw uv %wi

WWW.mymowerparts.com

[
Amwuwﬂ mnw

Ay D) i N S i a

T relOA o TSR s B T\ TR

A Ihm_ Wu ;
;u_.\lf mm \ \\\.W ‘mﬁs.i 4 =
K / \\ w S \\.\ .%r m.m m w
e = - 7
3 KA
“,5\\ y ~ S - B ]
m R \ S0ec B iy | JWN_ wmu%mm |
= | yﬁ O oe RS ,mmm%, &
RE- nnww.vumm“\ 71 _ﬁ \ &7 n/wy/
e / .1..2»., - L0 \
o _.m__. & “mw_ __,m., 2R & /fy,,

= = f.,mv



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

1477836P190 GT-205 (1997)
Hitch Plate, Belts, Pulleys And Transaxle

Page 5 of 22

Ref#  Part Number Qty S/P/F  Description
1 720-0218 1 /P Shift Knob
2 647-0010 1 Speed Control Lever Ass'y.
3  732-0433 1 Ext. Spring 2.75" Lg.
4  736-0119 1 S/F  L-Wash. 5/16" |.D.
5 712-0123 1 /P/IF Hex Nut 5/16-24 Thd.
6  738-0296 1 S  Shid. Bolt .437" Dia. x .268"
7 736-0141 1 S  Spr. Wash. .445" |.D. x .75" O.D.
8 723-3012 1 S  Ball Joint 5/16-24 Thd.
9  747-0857 1 Speed Selector Adjusting Rod
10 720-0166 1 /P Ball Knob
11  747-0876 1 Brake Lockout Rod
12 16980A 1 S  Brake Lockout Brkt. Code: N Notates a new
part (not previously existing)
13  750-0214 1 Spacer .34" 1.D. x .88" O.D.
14  712-3010 1 S  Hex Nut 5/16-18 Thd. (Gr. 5)
15 748-0234 1 /P Shld. Spacer .27" Lg.
16 741-0225 1 S  Hex Flange Bearing
17  710-0528 1 /P Hex Bolt5/16-18 x 1.25" Lg
18  735-0196 1 S  Foot Pad
19 17911 1 Foot Pedal Ass'y.
20 714-0111 1 S  Cotter Pin 3/32" Dia. x 1" Lg
21  736-0275 1 S  Fl-Wash. .34" 1.D. x .68" O.D.
22  714-0115 1 S  Cotter Pin 1/8" Dia. x 1" Lg.
23  710-0436 1 S HexB-Tap Scr. #10 x .62" Lg.
24 17962 1 Switch Plate
25 710-0118 1 S HexBolt5/16-18 x .75" Lg.
26 725-1657A 1 S  Safety Switch (Clutch)
27  16924A 1 /P Clutch Ass'y. Mtg. Brkt.
28  732-0395 1 S  Ext Spring 2.51" Lg.
29  736-0169 1 S/IF L-Wash. 3/8" I.D.
30 712-3017 1 S  Hex Nut 3/8-16 Thd. (Gr. 5)
31 783-0056 1 Idler Brkt.
32 732-0470 1 S  Ext. Spring 4.75" Lg.
33 710-0344 1 /P Hex Bolt 3/8-16 x 1.5" Lg.
34  17344A 1 Hitch Plate
35 710-0726 1 /P Hex Wash. AB-Tap Scr. 5/16 x .75" Lg.
36  714-0147 1 Hitch Pin
37  738-0482 1 Hitch Rod
38  738-0347 1 S  Shld. Spacer .625" I.D.
39 710-0176 1 /P Hex Bolt 5/16-18 x 2.75" Lg.
40  710-0599 1 /P Hex Wash. Hd. TT-Tap Scr. 1/4-20 x .5" Lg.
41  17358D 1 S  Belt Guard Brkt.
42 17418 1 S  Torque Bracket
43  736-0242 1 /P Bell-Wash. .345" 1.D. x .88" O.D.
44  710-3008 1 /P Hex Cap Scr. 5/16-18 x .75" Lg. (Gr. 5)
45 16888 1 S  Deck Idler Support Brkt.
46  721-0330 1 O-Ring
51 1 UNKNOWN
53  754-0435 1 S "V"-Belt
54  756-0116 1 S Idler Pulley
55  756-0515 1 Fl-1dler Pulley
56  710-3096 Hex Bolt 3/8-16 x 2" Lg. (Gr. 8)

WWW. mymowerparts com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

1477836P190 GT-205 (1997) Page 6 of 22
Hitch Plate, Belts, Pulleys And Transaxle
Ref#  Part Number Qty S/P/F  Description
57  756-0637 1 Engine Pulley
58 714-0128 1 /P Sq.-Key1/4"x1"Lg.
59 717-1434 1 S  Electric Clutch
60 738-0785 1 S  Shid. Spacer
61 736-0171 1 S L-Wash. 7/16" I.D.
62  710-1049 1 /P Hex Cap Bolt 7/16-20 x 3.75" Lg.
63  736-0179 1 S  Fl-Wash. .531"1.D. x 1.25" O.D.
64  683-0030 1 Neutral Return Link Ass'y.
65 736-3074 1 FI-Wash. .344" I.D. x 1.12" O.D. (Hdn.)
66  747-0880 1 Connecting Rod
67  732-0387 1 Ext. Spring 2.5" Lg.
68 17757 1 Balancer Brkt.
69  17755A 1 Bracket
70 732-0717 1 Ext. Spring 3.94" Lg.
71 736-0141 1 S  Spr.-Wash. .445"1.D. x .75" O.D.
72 726-0281 1 Rod End Clevis Clip - R.H.
73  726-0280 1 Rod End Clevis Clip - L.H.
74  712-0116 1 S  HexlIns. L-Nut 3/8-24 Thd.
75  683-0032A 1 Pintle Bracket Ass'y.
76  783-0053 1 Flat Scissors
77 736-0174 1 /P Spr. Wash. .625" I.D. x .885" O.D.
78  783-0054 1 Offset Scissors
79  736-3078 1 /P FI-Wash. .344" I.D. x 1" O.D. (Hdn.)
82  736-0185 1 S  Fl-Wash. .406" I.D. x .75" O.D.
83  710-0257 1 Hex Socket Set Screw
84  720-0187 1 Ball Knob
85  747-0859 1 Brake Rod Ass'y.
86 710-0778 1 /P Hex Wash. Hd. Scr. 1/4-20 x 1.5" Lg.
87  750-0555 1 Spacer .39" Lg.
88  712-3006 1 /P Hex Nut 1/4-20 Thd. (Gr. 5)
89  783-0051 1 Transaxle Torque Brkt.
90  731-0555A 1 /P Grommet
91 710-0604 1 S HexWash. Hd. TT-Tap Scr. 5/16-18 x .62" Lg.
92  783-0050 1 Transaxle Torque Brace
93  710-0189 1 /P Hex Bolt 5/16-18 x 3" Lg.
94  718-0241A 1 Transaxle (See Breakdown)
918-0249A 1 /P Transaxle (See Breakdown)
95  747-0909 1 Bypass Rod
96 711-0198 1 S  Ferrule 3/8-24 Thd.
97 712-0711 1 /P Hex Jam Nut 3/8-24 Thd.
98 732-0716 1 S  Ext Spring 4.01" Lg.
99  736-3008 1 S  Fl-Wash. .312"1.D. x .75" O.D.
100 732-0718 1 Comp. Spring 1.19" Lg.
101  761-0196 1 S  Friction Washer
102  736-0219 1 S Bell-Wash. .40" I.D. x 1.13" O.D.
103  712-0375 1 /P Hex Cent. L-Nut 3/8-16 Thd.
104  750-0808 1 /P Spacer
105 710-1012 1 /P Rib Neck Bolt 5/16-18 x .62" Lg.
106  710-0299 1 Hex Bolt 1/4-28 x 1" Lg. (Gr. 5)
107  736-3090 1 /P FI-Wash. .26" I.D. x .72" O.D.
108  783-0052 1 Scissors Mtg. Brkt.

109  750-0918 Centering Gauge Spacer

107360270 wwwww, m)]/mO\/\?erﬁa'i‘l“éaébfﬁ 'D.



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

1477836P190 GT-205 (1997)

Hitch Plate, Belts, Pulleys And Transaxle

Page 7 of 22

Ref#  Part Number Qty S/P/F  Description
111 712-0138 1 S/F Hex Nut 1/4-28 Thd.
112 738-0879 1 S  Friction Disc Stud
113  710-0459 1 S HexBolt 3/8-24 x 1.5" Lg.
114  712-0214 1 S  Hex Cent. L-Nut 3/8-24 Thd.
115  756-0293A 1 S  "V"-BeltIdler
116  738-0129 1 Shid. Bolt .498" Dia. x 2.05
117  732-0180 1 S  Ext Spring 4" Lg.
118  710-0158 1 S HexBolt 5/16-24 x 1.25" Lg.
119 13833 1 S  Parking Brake Mtg. Brkt.
120  736-0105 1 /P Bell-Wash. .38" I.D. x .88" O.D.
121  14076A 1 S Idler Brkt. Deck Ass'y.
122 710-3007 1 /P Hex Wash. Hd. Tap Scr. #12 x 3/8" Lg.
123  712-3035 1 /P Hex Jam Nut 9/16-18 Thd.
124  731-1449 1 S Fan
125  756-0635A 1 /P Input Pulley
126 731-1480 1 /P Plastic Vent
127  726-0324 1 S  Rubber Grommet
128  725-0157 1 /P Cable Tie
129  751-0588 1 Hose 1/2"1.D. x 18" Lg.
130  731-1485 1 Hose Fitting
140  732-0145 1 /P Comp. Spring 1" Lg.
141  714-0104 1 S  Hairpin Clip
142  736-0463 1 S  Fl-Wash. 1/4" 1.D.
143  731-1481 1 Plastic Vent Cap

WWW.mymowerparts.com



Page 8 of 22

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Hood, Seat, Running Board, Grille And Rear Fender

1477836P190 GT-205 (1997)

ah«mw_ )nﬂ%s \
N —
/ﬂ, & \

:ix r,.lwmﬁu \
034 \m M
/

/ G\\\
WWV\“ W\MW\
I
f / j /nw_/ \ \ m e,
4 yoA ) e f v \ﬁ.mw&u
,_“....\.‘ s .ﬂﬂh M o \ ,_...__ ] KV{.‘! j , Y
s f...ﬁm \ \.\ \ B b \\ x,,,
m NN «© ;aw I N .Rm_ﬂ_ o s A / \
o pmﬁ [ v\\\.\\\w ;ﬂ., mj/ ﬂ\.. Oy \ :J?a”mmw f.um -~ . YK_ -1/1
PR A 09 F 0 o A
8 hay’ m ) ==Y A\ A
€ g\M%ﬁ%E \z%mgq,ﬁi ~B\
= iy %: K ”“Hﬂ_ﬂ. ?aw_;m,,.ﬁ 1.__wﬁ“_; \\
e S ke ,
7/ TSNS ACANNA B\
\_A / ﬂ \ ~ f % .f
. / \VA
R/, O\ A Ll
/4 WY A0\ n.gz_ﬂmﬂ.n,uw 7
a W \ " PR
f Aw ] .., . .
/ /_ // .// _.@mw m, ﬂuﬂ;m_ /mnv Mm. ..m.
LV, B g ©

o ]
<

ﬂuuu_{il.llu

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

1477836P190 GT-205 (1997)

Hood, Seat, Running Board, Grille And Rear Fender

Page 9 of 22

Ref#  Part Number Qty S/P/F  Description
1 731-1429 1 S Hood
2  710-0896 1 /P Hex Wash. B-Tap Scr. 1/4 x .62" Lg.
3 726-0233 1 /P Bolt Retainer 1/4" 1.D.
5 783-0462 1 /P Switch Retainer Code: N Notates a new part
(not previously existing)
6  710-0351 1 /P Truss Mach. B-Tap Scr. #10 x .5" Lg.
7 710-0227 1 /P Hex Wash. Hd. AB-Tap Scr #8 x .5" Lg.
8 16903A 1 S Hood Plate
9 725-1716 1 S PTO Switch Code: N Notates a new part (not
previously existing)
10 723-0416 1 Screen
11  746-0614A 1 /P Choke Control
12 17294B 1 S  Dash Support Brkt. - L.H.
14  16902A 1 Hood Hinge
15  725-0963 1 S Lamp
16 725-1649 1 S  Twist Lock - Lamp Socket
17  777-8516 1 Reflector - Headlight
18 722-0199 1 Foam Seal
19 731-1647 1 Speed Control Index Brkt.
20 710-0118 1 S/F Hex Bolt 5/16-18 x .75" Lg.
21  731-1430B 1 S Grille
22 17293B 1 S  Dash Support Bracket - R.H.
23  736-0119 1 S/IF L-Wash. 5/16" I.D.
24  712-3010 1 S Hex Sems Nut 5/16-18 Thd.
25 736-0176 1 S  Fl-Wash. 1/4" 1.D. x .93" O.D.
26  726-0278 1 Insulator Boss Plate
27  725-1439 1 Seat Spring Switch
28  710-0642 1 /P Hex Wash. TT-Tap Scr. 1/4-20 x .75" Lg.
32 710-0726 1 /P Hex Wash. Hd. AB-Tap Scr. 5/16 x .75" Lg.
33  738-0435 1 Running Board Rod
34 16922 1 Running Board - R.H.
16921 1 Running Board - L.H.
36 712-0287 1 S/F Hex Nut 1/4-20 Thd.
37 736-0329 1 S/IF  L-Wash. 1/4" 1.D.
39 710-0166 1 S  Truss Mach. Scr. 1/4-20 x 1.0" Lg.
41  17360C 1 R.H. Side Frame Code: N Notates a new part
(not previously existing)
43  17330A 1 Rear Fender
44  750-0755 1 Spacer .33" I.D. x .625" O.D.
45  710-0167 1 /IP/IF  Carriage Bolt 1/4-20 x .50" Lg.
46  736-0278 1 FI-Wash. .328" I.D. x .68" O.D.
47  17393B 1 S  Transmission Panel Code: N Notates a new
part (not previously existing)
48  725-1643 1 Reverse Safety Switch
49  726-0279 1 Insulator Plate
50 683-0108A 1 S  SeatPlate Code: N Notates a new part (not
previously existing)
51 17361C 1 L.H. Side Frame
52  750-0754 1 Shld. Spacer .33" I.D.
53  736-0142 FI-Wash. .281" I.D. x .5" O.D.
54  712-0158 WWW. mymovwerpaft&rﬁmmt 5/16-18 Thd.



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

14772836P190 GT-205 (1997) Page 10 of 22
Hood, Seat, Running Board, Grille And Rear Fender
Ref#  Part Number Qty S/P/F  Description
55  731-1890 1 /P Side Cover Ass'y. - R.H. Code: N Notates a
new part (not previously existing)
731-1891 1 Side Cover Ass'y. - L.H. (Not shown). Code: N

Notates a new part (not previously existing)

56 710-1034 1 Double Ended Stud 1/4-20 Thd.

58  736-0222 1 S  Ext. L-Wash. 1/4" |.D.

59 831-0823A 1 /P Throttle Control Box Ass'y.

60 746-0630 1 S  Throttle Control Wire 39" Lg.

61  710-0258 1 S/F Hex Bolt 1/4-20 x .62" Lg.

62 736-0173 1 /P Fl-Wash. .281" I.D. x .73" O.D.

63  725-1341B 1 /P Ignition Key

64  725-1717 1 S Ignition Switch Code: N Notates a new part

(not previously existing)

65 731-1771 1 Dash Panel Code: N Notates a new part (not
previously existing)

67  725-0925 1 S  Ammeter

68  731-1038A 1 S Lens Code: N Notates a new part (not
previously existing)

69  725-1347 1 /P Ignition Switch Cap

70  757-0370A 1 S Seat Ass'y. Code: N Notates a new part (not

previously existing)

71  725-3018 1 Taillight Ass'y.
72  726-0139 1 /P Speed Nut #10Z
73  725-1346 1 S Ignition Switch Nut
74  710-0779A 1 /P Truss Mach. AB-Tap Scr. #10 x .5" Lg.
75  710-0936 1 Truss Hd. AB-Tap Scr. #6 x .62"
78  731-0405 1 Snap Bushing
79  710-0227 1 /P Hex Wash. Hd. AB-Tap Scr. #8 x .50" Lg.
80 712-0291 1 S  Hex L-Nut 1/4-20 Thd.
84  732-0581B 1 S  Ext Spring 5.31" Lg.
85 17239A 1 S  Seat Lift Brkt.
86  736-0242 1 /P Bell-Wash. .345" 1.D. x .88" O.D.
87  710-0323 1 /P Truss Machine Scr. 5/16-18 x .75" Lg.
88 17406 1 S  Fender Bracket - R.H.
17407 1 S  Fender Bracket - L.H.
90 738-0296 1 S  Shid. Bolt .437" Dia. x .268"
94  725-1303 1 S  Spring Switch
96 710-0650 1 /P Hex Flange TT-Scr. 5/16-18 x .875"
97  736-0159 1 S  Fl-Wash. 5/16" I.D.
98 722-0160 1 Bushing
99  732-0588 1 Compression Spring
100  783-0039A 1 /P Seat Pivot Bracket Code: N Notates a new

part (not previously existing)

/P Hex Tap Scr. 3/8-16 x .62" Lg.
Foot Pad

/P Hex Tap Scr. 1/4-20 x .5" Lg.
Speed Nut 1/4-20 Thd.

113  710-0176 /P Hex Bolt 5/16-18 x 2.75"

114  725-1426 1 S  Solenoid

115  712-0271 WWW. MY MOWEY Dk t8:€0¥1 1/4-20 Thd.

101  710-0870
104  731-1052
105  710-0599
111  712-0185

RPRPRRR



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

1472836P190 GT-205 (1997) Page 11 of 22
Hood, Seat, Running Board, Grille And Rear Fender

Ref#  Part Number Qty S/P/F  Description
116  710-0289 1 S/IF Hex Bolt 1/4-20 x .5" Lg.
117  710-1012 1 /P Rib Neck Bolt 5/16-24 x .75" Lg.
118  712-0123 1 /P Hex Nut 5/16-24 Thd.
119 17782 1 Retainer Clip
120  726-0320 1 S  Insulator Nut Plate
121  736-0270 1 /P Bell-Wash. .265" I.D. x .75" O.D.
122 726-0211 1 S U-Nut5/16-18 Thd.

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 12 of 22

# ;wr.A

\ _nwp \\Ji.\idh\ \W, ...JM m .’
\‘.
/ j‘\
anmmm
WW .m“wy
3
¥,
\\\\“nmmm\
7
A\
D C

\Y ﬂ-. a . ; . ,_.‘v A

_ ”M X@ -} w w AHH-AU u m w mw v. e \ww.\

m_ 4 .H, ’ .m”.._

B EEE IS & &

o .\é ) » m_~ 7

& ! I?\\ (5.!.‘.-)

ﬂ/ = P e
& —(/\ 7 _71.\
2 ¢ ]
— C .
~ 9 .
% $ A.” w.:
¥

o 2 X /

by ' v
S m L
o - .
<5 \

O _. /
o \/ ””.m, ,,
m = \ t;i..._u
B m MM f,u ﬁ_.“
52 X
— I .vﬂ

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

1477836P190 GT-205 (1997)
Hydrostatic Transmission (718-0241A)

Page 13 of 22

Ref#  Part Number Qty S/P/F  Description
718-0241A 1 Hydrostatic Transmission
1 HG-52881 1 Housing - L.H. Ass'y.
2 HG-52879 1 Housing - R.H. Ass'y.
7 HG-44782 2 Oil Seal .984" x 1.5" x .25"
8 HG-50070 1 Quad Ring
9 2 1/4-20x 1
10 HG-44920 1 Filter Base Gasket
11  HG-70053 1 /P Filter Base Ass'y.
12 HG-62876 1 Pinion Ass'y.
16 HG-62877 1 Brake Shaft Ass'y.
21  HG-44805 2 Washer 1.0" x 1.63" x .08"
22 HG-44806 2 Washer 1.0" x 2.06" x .09"
25 HG-82888 2 S  Axle Mounting Horn Ass'y.
28 HG-70054 1 Input Ass'y.
31 HG-44800 2 Ret. Bearing
32 HG-44802 2 O-Ring 2-1/2" O.D.
33 HG-62589 1 /P (Sub) Brake Yoke Ass'y.
35 HG-44094 1 /P Brake Arm
36 HG-44134 1 S  Puck Plate
37 HG-44132 2 S  Brake Puck
38 HG-44130 2 S  Washer 7/16" x 7/8" O.D. x .060 H.T.
39 HG-44142 1 S Nut Castle 5/16-24 PL
40 HG-44101 1 S  Cotter Pin
41  HG-44127 2 S  Brake Actuating Pin
42  HG-44143 1 S  Hi-Pro Key 3/16" x 5/8"
43 HG-23711 1 Torsion Spring Spacer
44  HG-44278 1 Washer 7/8 O.D. x .260 I.D. x 1/8
45  HG-44090 1 S Disc Brake
46  HG-44300 1 Bolt 1/4-20" x 2 W/Nylok Gr. 5
47  HG-44433 1 Bolt 1/4-20" x 1 W/Nylok Gr. 5
48 HG-62834 1 Differential Ass'y.
62 HG-44843 1 Wave Washer
63 HG-44757 2 Dowel Pin
64 HG-44776 1 Reduction Gear 14T-38T
65 HG-70051 1 Final Drive Pinion Ass'y.
67 HG-44779 1 Jack Shatft
68 HG-44781 1 O-Ring
69 HG-44795 2 FI-Wash. 5/8" I.D. x 1-5/32" O.D. Ht.
70 HG-44794 1 FI-Wash. 7/8" I.D. x 1-1/2" O.D. Ht.
71  HG-44827 2 Hex Bolt H.D. 5/16-18" x 3-1/2"
72  HG-43064 4 Hex Lock Nut 5/16-18" 2-Way PIt.
73  HG-44841 1 Hex Bolt 5/16-18" x 1-1/2" Gr. 5 PIt.
74  HG-45089 7 Hex Bolt 5/16-18" x 1
75  HG-44880 1 Differential Washer .050
76  HG-44785 1 Shid. Bolt
77 HG-44786 1 Freewheel Actuating Arm
78 HG-44761 2 S Oil Seal .625" x 1.0" x .25"
81 HG-43084 1 Hex Bolt 5/16-18" x 1-3/4"
82 HG-44820 3 Hex Bolt 5/16-18" x 4-1/2"
84  HG-50009 1 SAE Port Straight Fitting 7/8"
85 HG-50010 1 SAE Port Straight Fitting 7/16"
87 HG-50011 Hose 8-1/2" Long
88 HG-50012

WWW. m)]/mower[fiéf‘téodﬁrh"”g



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

1472836P190 GT-205 (1997) Page 14 of 22
Hydrostatic Transmission (718-0241A)

Ref#  Part Number Qty S/P/F  Description

89 HG-50037 S  Spin-On Filter
91 HG-BDU-10L-256 Transmission
93 17434A Bracket
95 HG-9005110-5600 /P Straight Thread Plug
99 HG-50136 Washer 5/16" I.D. x 9/16" O.D.
100 HG-50133 /P Vent Bushing
101 HG-50134 /P Vent
?102 HG-70052 Seal Kit

RPRRPRRRRRR

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 15 of 22

1477836P190 GT-205 (1997)

Seat Plate, Hitch Plate, Rear Wheel Ass'y And Lift Pivot Brkt Ass'y

iflliij

\, ,If.gr..;

. LN
N % ) /\ m
AR5 ANG
O &u oy / A
3 ™ :
A\ N PARN

Mll...../ // / =-. Aﬂ \ Y,.HH- V //.
35 A WS\ ?%.”&,N,. 2
M\ MR
@/ f
3/ \ \ .
\i\ jw ﬁ.tlli K

L — }

Ay
E

_,,_.__

LS vwf I
l.u. M N / F A\mm\;

" e .
uﬁauzm “m{i ~ALy f.wv m¢ gy \\m\nm\ .M kmv /
o W0 w w x o /AR

YT f oy

APy

\h,l!

_d g
&

i ©
~ ! by § ?\\..Iv
" Rﬂluﬂn.nﬂﬂﬂlu_rﬂ y N

mﬂw,w--,,,----%sn_ » 2

R
\\ w / . ”
%\f;.

SF

= - -8 b
‘—Mm“nu mmw \‘ ,ffﬂ\\\ © ﬁmw
g : 1!1.«Enuaunuulll\nﬂﬂl
L W
4] 3 e SN
\ mr..lm;, RN @ i
- ‘mmw,dl, umw = ‘um, v
N \ -
AR
Mnn\\)mu,

TR T AR TS

ms.w,%f}ﬂ..%i{

_5
9y
T
e

\ \ A / w //
Ayl v,
Voo NN
A A ,.ﬂnuu{..iw \nmwmmmmmui

- -

5\ // el e
A4 o
x...i..umwmun m\m..!.u

r,.

“.

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

1477836P190 GT-205 (1997)

Page 16 of 22

Seat Plate, Hitch Plate, Rear Wheel Ass'y And Lift Pivot Brkt Ass'y

Ref#  Part Number Qty S/P/F  Description
1 720-0233 1 S Grip
2 17282 1 S Lift Handle Ass'y.
3 710-0442 1 S/IF Hex Bolt 5/16-18 x 1.5" Lg.
4  748-0274A 1 /P Lift Shaft Drive
5 741-0225 1 S  Plastic Hex Brg. 5/8" I.D.
6 14231 1 S  Index Brkt. Deck Lift
?7  737-0286 1 Oil Drain Pipe (Not shown)
?8  751-0572 1 Oil Drain Plug (Not shown)
10 736-0163 1 S  Fl-Wash. 1.03"1.D. x 1.62" O.D.
13  750-0762 1 Spacer 1" 1.D. x 1.25" O.D.
14  983-0101 1 /P Lift Shaft Ass'y.
15 13895 1 Lift Pivot Brkt. Ass'y.
16 17303 1 S  Adj. Deck Lift Link
17  736-0192 1 S Fl-Wash. 1/2"1.D. x 1.00" O.D. x .090"
18 714-0101 1 S  Hairpin Cotter
19  741-0591 1 S  Flanged Brg. 5/8" I.D.
20  738-0445 1 S  Shid. Bolt 5/8" Dia. x .96" Lg. 3/8-16
21 13790 1 S  Connecting Link
22  714-0142 1 /P Cotter Pin 3/16" Dia. x 1.5" Lg.
25  710-0502A 1 /P Hex Wash. Hd. Scr. 3/8-16 x 1.25" Lg.
26  710-0726 1 /P Hex Thd. Rolling Scr. 5/16-18 x .75" Lg.
27  738-0435 1 Running Board Rod
28  726-0272 1 /P Clamp
29  734-0255 1 S AirValve
30 734-1005 1 Rear Wheel Ass'y. Comp. For model
147U836H190 Only.
634-0086 1 Rear Wheel Ass'y. Comp. For model
1477836P190 Only.
734-0322 1 Tire Only For model 147U836H190 Only.
734-1728 1 /P Tire Only For model 147Z836P190 Only.
31 734-1015 1 Rear Wheel Rim Only
32  736-0345 1 S  Flat Washer
33  710-0258 1 S HexBolt 1/4-20 x .62" Lg.
34  711-0817 1 S  Eye Bolt Adj. Link 1/2-13 Thd.
36 712-0158 1 S  Hex Cent. L-Nut 5/16-18 Thd.
37  710-0157 1 /IP/IF Hex Bolt 5/16-24 x .75" Lg. (Gr. 5)
38 1 UNKNOWN
39 712-0181 1 S  Hex Top L-Nut 3/8-16 Thd.
40 732-0369 1 S  Compression Spring
41  738-0777 1 S  Deck Connecting Rod
42  712-0271 1 /P Hex Sems Nut 1/4-20 Thd.
43 14170 1 S Index Brkt. Reinforcement Plate
44  751-0616 1 S  Muffler
46  726-0273 1 Mounting Clamp
47  734-1785A 1 /P Hub Cap Code: N Notates a new part (not
previously existing)
48 710-0599 1 /P Hex Wash. Hd. TT-Tap Scr. 1/4-20 x .5" Lg.
50 714-0111 1 S  Cotter Pin .09 Dia. x 1.0" Lg.
51 714-0149B 1 S Int. Cotter Pin
52  736-0231 1 S Flat Wash. .34" I.D. x 1.12" O.D. x .125"
53  710-0607 Hex Wash. Hd. AB-Tap Scr. 5/16-18 x .5" Lg.
54 712-0206  \WWW. mymovvserpaift\&tc@m Thd.



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

1477836P190 GT-205 (1997)
Seat Plate, Hitch Plate, Rear Wheel Ass'y And Lift Pivot Brkt Ass'y

Page 17 of 22

Ref#  Part Number Qty S/P/F  Description
55 14399 1 S  Deck Link
57  736-0219 1 S Bell-Wash. .4"1.D. x 1.13" O.D.
59  783-0023A 1 S Heat Shield Code: N Notates a new part (not
previously existing)
63  736-0329 1 S/IF  L-Wash. 1/4" 1.D.
65  751-0535-46 1 S  Fuel Line 46" Lg.
66  726-0205 1 /P Hose Clamp
67 710-0776 1 S Hex AB-Tap Scr. 1/4 x .62" Lg.
68 17424 1 Fuel Tank Strap
69 751-0566 1 Gas Tank
70  751-0531B 1 /P Gas Gauge
71  683-0108A 1 S  SeatPlate
72 17344A 1 Hitch Plate
73  738-0482 1 Hitch Rod
75  727-0425A 1 S  Spring Clip
77  726-0272 1 /P Hose Clamp
78 17958 1 Muffler Mounting Brkt.
79  710-0258 1 S HexBolt 1/4-20 x .62" Lg.
80  751-0564 1 S  Muffler Deflector
81 710-0148 1 /P Hex Wash. Hd. F-Tap Scr. #8 x .32" Lg.
82  710-0604 1 S HexWash. Hd. TT-Tap Scr. 5/16"-18 x .62" Lg.
83  751-0558 1 Exhaust Tube - R.H.
84  751-0559A 1 /P Exhaust Tube - L.H. Code: N Notates a new
part (not previously existing)
87  714-0120 1 Sg. Key 1/4" x 3" Lg.
88  683-0097 1 Lift Pivot Brkt. - L.H.
89  683-0098 1 Lift Pivot Brkt. - R.H.
90 710-3292 1 /P Socket Scr. M8 x 1.25" x 20MM Lg.
91 783-0394 1 Heat Shield Code: N Notates a new part (not

previously existing)

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 18 of 22

1477836P190 GT-205 (1997)

Steering Mechanism & Battery

a....ﬁ

3

by
j / b _ AJI
V0 { ?:i V‘, A\ —_— *\ . ¢ ua" o 3 ”M_ /Ir
@ \ M,,, / SNV Mo, % o8]
= | nnﬂuzugﬂsuw, Y ._\ \\M _...._..!._m_-........_..l N Nmmumw u_‘t mm mmu_mr‘@m !_1 _nm 1....Amw_mnnl..wm v”
¥ ‘ . i N L/ " " 4 -
MW AR\ Lm _ S ! ,, \ 1=
,‘vall-illl mr .Lv.zlwum kala.iizr”wm - M ‘ |||;m1.. ‘ m_& A rRlnulIl.....J /I /, ,/AN WA I numeMf .uv,é..
;vmm m w‘_.m_r.i- mw. \ \ ‘ \ Jmf \ ” AJ ,/._,,.mmm;m N I = m
i N / A\ m__.} 3 ,/M ) Z \ S
m”mﬁ_m.wé._f.‘,ﬂ. 7 VA A\ WA\ | & S
Q A, \e N 8 \ h,_.mmmm‘““, S ,,..wg.\ m_ PN \s Ay _ﬂ/ﬁ\\m lf/@f _M.m,\m §2
ulllf \ \‘.\FIJA! ”,l. e mm““._.l“fv \\ y \hinwumrr A p ] .\“\ Y - . ,nmnu.:f
,Wf%mﬁ,m.m “nm,n,mmmm_.wm,w SN/ A\ > kmwy,,ﬂﬁ,,, < g
. _M“t 7/ am“w iuww(mmrwnw.m.i. 2 “v LM... w \ / “__KN ~ V7 Wv __.x...f\w__m_maw m Vm__‘_xnnﬁ \ 3 Nu
N N S el 1 a-a.........,,i W”r.. 0 B o B | 00 S =
NN ZANIIC ) SRy N} ﬂw,,,,_m,ﬂ /0N B — mw,.uzv . B
N A"\Mm.v\_ S __,i.ﬁJ Lpf 0 LY /_.,”, = \_nu_ \ ;..w “%.!..m oSy ui:mﬁﬂ) ¥
Illir”wm“{”uu" v \\\N_ \m n!_u_,/ “WU/MW mw_ml,”mmyww M—\ / Nll WLIRTX%/_ \M %mnv-.\ ‘_m ﬁ mumvmw \Wmv N\m Iar_..r.!u_ m
muu s b EINRS RBEt W >/ &7 w_ S
i ﬁa\ e e \Y A u 3R Vg S I —
e ..1.“. -Aw “m.‘.._..._,..i, — N W“UMWIU wmmmu\v \Y \_m..i,}a_ ' Mmmwmvamqmw m\N_‘ r_wmﬂﬁﬂltnsl lm_w. w.ri“mn w
,,Pm_ ?M A mynz = o ,N / .”,., 3 _Lw m‘wu__ ._ ‘s..r....}f,.ww ¥ 2
?.,i\ -1 vm / ,MU .r._ mm“ m\ "",_ \ﬂ \ .,.mw. maaé.n
LR )5 7 =AY - Bt
e uwu ) § 7 % SR AL e/ ,“m‘u““\ T
m\ m A N, N} \ e N R
\\ \\ __\ _.am“u ,um\ \\ \\ 1 i \w\ 7 zJA.“._ 4 Wu ¢l “
! /. ( 2 Y /unuu -~
\ \\ \1,/,“ .”?-..smw 1y Mvﬂ\ Wmmmmmwmm\“\\\\‘
VAVER- S
¥ _.-.hmmmnununun

ZEAT I
S mm%fmﬂ J m..,.,,_

e

B r‘nnmmw‘w_n“



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

1477836P190 GT-205 (1997)
Steering Mechanism & Battery

Page 19 of 22

Ref#  Part Number Qty S/P/F  Description
1 738-0963 1 S  Steering Shaft Ass'y. Code: N Notates a hew
part (not previously existing)
2 723-0448 1 S  Ball Joint 7/16-20 Thd.
3 712-0240 1 S  HexJam Nut 7/16-20 Thd.
4  741-0656 1 S  Hex Flange Brg.
5 712-0318 1 /P/IF Hex Jam Nut 5/8-18 Thd.
6  717-0943C 1 /P Steering Gear Segment Code: N Notates a
new part (not previously existing)
7  736-0317 1 /P Bell-Wash. 5/8" 1.D. x 1.25" O.D.
8 712-0241 1 /P Hex Nut 3/8-24 Thd.
9 712-0711 1 /P Hex Jam Nut 3/8-24 Thd.
10 736-0169 1 S/F  L-Wash. 3/8" I.D.
11  738-0768 1 Steering Gear Segment Shaft
12 736-0187 1 /P FI-Wash. .64" 1.D. x 1.24" O.D.
13  748-0227A 1 S  HexFlange Brg. .63" I.D.
14  723-3018 1 S Ball Joint Ass'y.
15  710-0599 1 /P Hex Wash. Hd. TT-Tap Scr. 1/4-20 x .5" Lg.
16  16888A 1 S  Deck Idler Support Brkt.
17  748-0389 1 S Capl.25"x.16"
?19  736-0119 1 S/F  L-Wash. 5/16" |.D.
20 712-0123 1 /P/IF Hex Nut 5/16-24 Thd.
21  736-0242 1 /P Bell-Wash. .345" 1.D. x .88" O.D.
22 16894 1 S  Bearing Retainer Brkt.
23  710-0157 1 /P Hex Bolt 5/16-24 x .75" Lg.
24  710-0793 1 Ribbed Neck Bolt 3/8-24 x .8" Lg.
25 710-0604 1 S HexWash. TT-Tap Scr. 5/16-18 x .62" Lg.
26 711-1106 1 S  Steering Drag Link Code: N Notates a new
part (not previously existing)
27  783-0338 1 Pivot Bar Side Plate - R.H.
28  783-0337 1 Pivot Bar Side Plate - L.H.
29  710-1309 1 /P Pan Hd. Scr. 5/16-18 x .63" Lg.
30 683-0061A 1 S  Steering Arm Ass'y.
31  738-0777A 1 /P Deck Connecting Rod
32  738-0527 1 S  Shid. Bolt .498" Dia. x 2.45" Lg.
33  731-0484A 1 S Cap
34 714-0121 1 S  Cotter Pin 5/32" Dia.
35 736-0316 1 S  Flat Washer
37  747-0753 1 Tie Rod 20.25" Lg.
38  719-0343 1 S  Pivot Bar Ass'y.
39 16889A 1 S  Pivot Bar Support Brkt. - Front
40  16890A 1 S  Pivot Bar Support Brkt. - Rear
41  736-0188 1 /P FI-Wash. .76" I.D. x 1.49" O.D.
42  638-0007A 1 S  Front Axle Ass'y. - L.H. Code: N Notates a
new part (not previously existing)
43  638-0008A 1 S  Front Axle Ass'y. - R.H. Code: N Notates a
new part (not previously existing)
44  736-0286 1 S  Bowed Washer
45  710-0538 1 /P HexL-Scr. 5/16-18 x .62" Lg.
46  710-0331 1 /P Hex Bolt 3/8-24 x 2.25" Lg.
47  712-0431 Hex L Nut 3/8-16 Thd.
48  741-3032 WWW., mymowserma" CaiMp.



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

1477836P190 GT-205 (1997)
Steering Mechanism & Battery

Page 20 of 22

Ref#  Part Number Qty S/P/F  Description
741-0516 1 S  Flange Brg. .75" 1.D. For model 147Z836P190
Only
49  736-0316 1 S Fl-Wash. .71"1.D. x 1.5" O.D.
50 734-1722 1 Wheel Ass'y. Comp. For model 147U836H190
Only
634-0084 1 Wheel Ass'y. Comp. For model 147Z836P190
Only
734-0275 1 /P Tire Only For model 147U836H190 Only
734-1727 1 /P Tire Only For model 147Z836P190 Only
51 634-0071 1 Rim Only For model 147U836H190 Only
634-0067 1 Rim Only For model 147Z836P190 Only
53  711-0222A 1 S  Battery Hold Down Rod
54  783-0346A 1 S Battery Plate Code: N Notates a new part (not
previously existing)
55 710-3015 1 /P Hex Bolt 1/4-20 x .75" Lg. (Gr. 5)
56  736-0343 1 /P Fl-Wash. .33" 1.D. x 1.25" O.D.
58 725-1707B 1 S  Battery (275 Cold Crank Amps) Code: N
Notates a new part (not previously existing)
59 731-1683 1 Battery Cover
60  712-3087 1 /P Wing Nut Plastic 1/4-20 Thd.
61 731-0954 1 S  Steering Bellow
62  783-0465 1 S  Steering Brace Code: N Notates a new part
(not previously existing)
63  738-0966 1 S  Shid. Bolt .5" Dia. x .925" Lg. Code: N Notates
a new part (not previously existing)
64  731-1686 1 S  Steering Wheel
65  731-1509A 1 /P Steering Wheel Insert Code: N Notates a new
part (not previously existing)
66  710-0643 1 /P HexL-Bolt5/16-18 x 1" Lg.
67 17359C 1 Lower Frame Code: N Notates a new part (not
previously existing)
68  736-0452 1 S Bell-Wash. .396" I.D. x 1.14" O.D.
69  737-3000 1 S  Grease Fitting
70  714-0149B 1 S Internal Cotter Pin
71  734-1784A 1 S Hub Cap Code: N Notates a new part (not
previously existing)
72 727-0425A 1 S  Spring Clip
73  712-3017 1 S  Hex Nut 3/8-16 Thd.
75  734-0255 1 S AirValve
76  710-0896 1 /P Hex Wash. B-Tap Scr. 1/4" x .62" Lg.
77  712-0262 1 /P Hex Jam L-Nut 3/8-24 Thd.
78  737-0280 1 S  Grease Fitting
79  712-0271 1 /P Hex Sems Nut 1/4-20 Thd.
80  710-3015 1 /P Hex Cap Bolt 1/4-20 x .75" Lg.
81  736-0270 1 /P Bell-Wash. .265" I.D. x .75" O.D.
82  720-0236 1 S  Plastic Knob 3" Dia.
83  750-0526 1 Spacer .38" I.D. x .5" O.D.
84

732:0675  \£yyw . mymower 5 EEm



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

1472836P190 GT-205 (1997) Page 21 of 22
Steering Mechanism & Battery

Ref#  Part Number Qty S/P/F  Description
85  732-0748 1 S  Ext. Spring 4.62" Lg.
86  727-0469 1 Indicator Strip Ass'y.
87  736-0267 1 S  Fl-Wash. 3/8"1.D. x .87" O.D.
88  783-0272 1 Dash Support
89  716-0125 1 S "E"-Ring
90 711-1002 1 Adjustment Ferrule
91 714-0101 1 S  Hairpin Clip
92  747-0629 1 Height Adjustment Rod
93 710-0604 1 S HexWash. TT-Tap Scr. 5/16-18 x .62" Lg.
94  712-0449 1 Hex L-Nut 3/8-8 Twin Thd.
95  710-0606 1 /P Hex Bolt 1/4-20 x 1.5" Lg.
96 712-0324 1 /P Hex L-Nut 1/4-20 Thd.
97  683-0096 1 S  "U" Channel Ass'y.
98 726-0341 1 /P Cap
777-4486 1 Plastic Logo on Side Panel
777-4746 1 Hood Side Labels
777-5499 1 Dash Label
777-4910 1 Label - Fender
777-5504 1 Label - Transmission Panel

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 22 of 22

iagram

D

iring

1477836P190 GT-205 (1997)

Y B

i resgrEE
Lo L i ]
T TNy Bk
j T BT )
£ 4
5 S oE) E qw
.o ) SIREF RN e , e ke
BR .iwaw FErEREe ] B e er[z]
| 3 7 ] 5 p Ligh
op 7] 38 (7] by
SR & =R
i ] g i
ey 28 g6 ,
T e SIS %
R AP T,Aﬂ mw\ ,
o I m = “..A. “T, wm Tp 3 = LB %
_”m _m ¥ TH G GF s
Lo 4 2 [ N N
i nmu-mm_mm“ e w%“mw
EERELE] RN AR
W lex.wamziifi g .
5 ‘ 111 BRI
SAG ey R 5 5 14; ¢ \
Zhe rw;“_faﬁu«jm.s % 5 - ! —iu
74 o
[EN £
og RS !
w  EF nmb,.»._mnzaﬁiws - :
|
R s _
. ’ p |
L Fukroas g
, i
................... i g%
SOV 1
[ P
ar
e
—— i
7T LHETTEE Y, b
o Lot o sl |
] LI E S mu N N _‘w ,uu o
! ! T N
.Nm L. m.. .,.x. » “ . n{u £
Hy 9 ¥g o= oo i E
— @ Jg o ¢ i3 i .
o, “ I - I R L -
| i =
r m | £l
g 1 ; (RN N
wf A T
Jy O
(WL - E -
ﬁ - _ 3 P
Lo
23
| ol
i -
J g /g
: *:mmmmmj 8] 18] d
, b
, w & {HO
— » olu =
e -~ et el e
*m & &= = I I ]
27 olb o
H i 5
v ] I n
i) a7 -

WWW.mymowerparts.com



